
DOUBLE GRINDER

DS-350 GS

No.:130858   127 V
No.:120859   230 V

2054321

13

28 26

151450

25

10 12

9

16

10

8 9 3 2 11 12

10

9

29

30

31

32

6

21

17

12

16

16 10

11

17

9

8

12

9

27

50

14

15

25

26

33*,33**

6

12

9

10

12

29

30

31

44

34

35

36

18*,18**

19

22 23

30

51

43*,43**

42 41

40

12

37

39*,39**

38

12

45

12

24

45

12

24

20 5 49 3 47 48

47

3

46*

46**

10

21

16

7

10

10

31



Oct 2003 DOUBLE GRINDER Model No.: 130858 - 127 V

 DS - 350 GS 120859 - 230 V

Pos. Description (Q-ty)
Price, 

USD

1 Wheel Ø200x20xØ16 A-60PV

2 Name plate of wheel A-60PV (2)

3 Wheel ring (4)

4 Nut M12

5 Outer cover Ø255 (2)

6 Screw M5x50 (2)

7 Right inner cover Ø255

8 Middle ring B40  Ø255 (2)

9 Nut M5 (10)

10 Spring washer Ø5 (16)

11 Eye shield typ B (2)

12 Washer Ø5 (15)

13 Brad M4x168 (4)

14 Spring washer Ø4 (8)

15 Nut M4 (8)

16 Screw M5x10 (8)

17 Eye shield bracket  typ D (2)

18* Name plate        127V

18** Name plate        230V

19 Stator housing

20 Screw M5x55 (6)

21 Screw M6x12 (2)

22 Base

23 Switch bracket

24 Screw M5x12 (4)

25 End cover (2)

26 Ball bearing 6203.Z (2)

27 Left inner cover Ø225

28 Rotor

29 Knob nut M6 (2)

30 Spring washer Ø6 (4)

31 Washer Ø6  (4)

32 Right tool rest

33* Stator       127V

33** Stator       230V

34 Cord nut 

35 Cord adapter

36 Cord protector

37 Bolt M6x20 (2)

38 Screw M4x6 (2)

39* Switch        127V

39** Switch        230V

40 Terminal

41 Base plate

42 Screw M5x6 (2)

43* Condenser  8µF        127V

43** Condenser  6µF        230V

44 Left tool rest

45 Rubber foot  (4)

46* Cord        127V

46** Cord        230V

47 Name plate of wheel A-36PV (2)

48 Wheel Ø 200x20xØ16 A-36PV

49 Nut M12L

50 Washer Ø4 (8)

51 Condenser  clip

A2-0082/74

A1-2082/13

A1-2083/32

A1-2084/54

A1-2082/36

A2-0082/86

A1-2082/37

A2-0082/78

A2-0082/79

A2-0082/80

A1-2081/36

A1-2083/05

A2-0082/85

A2-0081/52

A2-0082/76

A2-0082/77

A1-2081/25

A2-0081/06

A1-2082/24

A1-2083/34

B2-0019/02

A1-2081/26

A2-0081/82

A1-2084/48

C2-0019/01

A1-2084/51

DWT

Part Number

PRICE  LIST  OF  SPARE  PARTS
Description National 

Language (Q-ty)

A2-0082/73

A2-0082/75

A1-2081/35

A1-2083/04

A2-0081/02

A1-2082/16

A1-2083/33

A2-0081/88

A1-2081/40

A1-2081/08

A1-2082/04

A1-2084/50

B2-0941/16

A2-0081/67

A2-0082/81

A2-0081/60

A1-2083/01

B2-0031/01

C2-0031/01

A1-2084/49

A2-0081/84

C1-0931/01

B1-0931/01

A2-0082/84

A1-2081/23

C2-0941/16

A2-0082/82

A1-0916/01

A2-0082/83

A2-0006/01


	1: DS-350 GS

